WHALSAS LSNVHXH 1-11 seld

80T9%6L

Page 11-1

£1-¢0-LLI—LNN

1-60-11—3did

April 30, 1956 Supersedes Jan. 30, 1953,

G\t §-90-LI—1DISYO gL-go-1i—1104
£1-20-11—1INDVe

£1-20-L1—LNN

Page 11-1

g-0l-11—L1108

POWER WAGON PARTS LIST
‘GROUP 11 - EXHAUST

S1-Z0LI—1D]IDVEe

£-60-11—3dId

£-0L-LI—LNN—=© (&

e-0l-L L~V -7

Printed in U.S.A.

'EXHAUST




e T

Page 11-2' POWER WAGON PARTS LIST EXHAUST
: B c MODEL CODES PART
CODE PART NAME AND DESCRIPTION SERIES SERIES ' NO
» ) | NoO. NO. WDX PwW . - >
N : i T . i
: /
11-01-0 MUFFLER : ( ‘
11-01-1 MUFFLER............................ - - 1 1 *1196 812
(10 02 O MUFFLER SUPPORT AND BRACKET
11-02-13 BRACKET, Front, Upper.................,.. - - 1 1 *1189 289
LOWeI‘.............................. - - 1 1 *1189 290
Rear, Upper . . ... o i vt st v ot v ennsonenns - - 1 1 * 021 966
Lower.... . - - 1 1 * 921 967
Bolt, 5/16"241{1"..,................... - - 4 4 * 181 608
Washer,lock......‘......".‘........... - 4 4 * 120 214
Bolt, 3/87-22"x T I/4" (t6 Irame] {TOTL). & + « o + « » + & - 1 1 * 181 639
Bolt, 3/8"-24 x 1 1/2" (to frame) (front)s . . . + « o « . . - - 1 1 * 181 643
NUE 4 s o eia s o s ot e e e oo e et n s nnneees - - 2 2 * 120 369
Washer, 10CK. v v v v v v i v vt it e s e enes s - - 2 2 * 120 382
Bolt, 1/2"-20 x 1 1/4” (fo frame) (rear). . . » + + « « o & - - 2 2 * 181 698
N ot s it e s s it i et s et i e e e e - - 2 2 * 120 371
Washer, 100K, . o v v v 4ot o vt v e oo v neonnns 2 2 * 120 384
11-02-20 NUT, Clam BOlt i v o s it et e e e e - - 4 4 *1088 964
11-05-0 EXHAUST PIPE
11-05-1 PIPE (up to serial No. 83912231 Det, -488760043 S.Iu)e . - - 1 1 * 921 190
(after serial No. 83912231 Det, - 88760048-8.L,) ... .. - - 1 *1265 910
11-06-0 EXHAUST PIPE FLANGE
@106-8  NOUT, Bolt » o vrrr i T = 2 2 *1088 961
S Bolt, T/167-20 X1 3/4" L i v it vl e et v e e e e - - 1 1 * 181 672
11-06-8 GASKET..............‘.'J.‘."-............ - - 1 1 *1557 290
11-09-0 TAIL PIPE e ( i
11-09-3 PIPE, T2l o o o v o s s s s o o o o o c'aas o o' s 5 000200 - - 1 1 *1189 287 \
a - e : -
- 11-10-0 TAIL PIPE SUPPORT B o7 &
‘ 11-10-3 BRACKET.................-‘.‘.‘j.‘...""..... - - 1 1 *1092 180
Bolt, 5/16"-24 x 1" (Clamp) o o v v o v o v o0 s o s o o . - - 1 1 * 181 608
Nut...................._ e - - 1 1 * 120 368
oo Washer, lock ........ - - 1 1 * 120 214
Bolt, 5/16” 24 x 1 1/4" (to frame) D T TP - - 1 1 * 181 610
NUt............-..........'.'.‘..-. - - 1 1 * 120 368
Washer,lock................‘..'...,.'.‘. - - 1 1 * 120 214
| NOTES
3
i
I
‘/‘_., .
, i i
% Indicates use as required Prices' and specifications subject to change without notice. . .
Bilndicates parts not listed in any previous parts books. * Indicates change or addition.
Series No. (I indicates B-l Series) (2 indicates B-2 Series) (3 indicates B-3 Series) (4 indicates B-4 Series)
i Series No. (I indicates C-I Series) (3 indicates C.3 Series) Printed in US.A.
[ Where. dash (-) is sbgwn in: ySenes‘i;olumn Part is for Al . April 30, 1956 Supersedes Jan. 30, 1953..

. Page 11-2




